
'CATEGORY 1
,....„.,e,....- „...,....,...*- e-..* =

<ACCESSION NBR:9704030028 DOC.DATE: 97/03/26 NOTARIZED: NO ~, DOCKET 0*

FACIL,:50-335 St. Lucie Plant, Unit 1, Florida Power & Light Co. 05000335
50-389 St. Lu61'e'lant„ Unit 2, Florida Power & Light Co. 05000389

,, AUTH.NAME AUTHOR'FFILIATION
STALL;J.A. Florida fbwer & Light Co.

RECIP.NAME RECIPIENT AFFILIATION
Document Control Branch (Document Control Desk)

SUBJECT: Submits info copy of St Lucie County Wastewater Permit,
Application for South Hutchinson Island Water Reclamation
Facility.

DISTRIBUTION CODE: C001D COPIES RECEIVED:LTR ENCL SIZE:
TITLE: Licensing Submittal: Environmental Rept Amdt & Related Correspondence

NOTES:

RECIPIENT
[...]
location of each discharge structure and reuse or land applicatioa site, including any and all outfall devices,

dispersive devices, and nonstructural points of reuse or disposal should be shown. For discharges to

surface waters, thc structure must be idcatified using the 4-digit serial number specified in Section 3.A.1.
The location of each reuse and land application system must bc ideatified using the 4-digit serial number

specified in Section 3.B.1. Thc location ofeach underground injection well facilitymust be idcntificd using

the 4cHgit seiial number specified in Section 3.C.1. On all maps of rivers, thc direction of the current is

to be indicated by an arrow. In tidal waters, the dixectioas of the ebb aad flow tides are to be shown. The

map should show those wells, springs, sinkholcs, other surface water bodies, aad drinking water wells listed

in public records or otherwise kaowa to the applicaat in the map area. Thc title is to be headed by the

statemeat 'Location Map'. Be sure to include thc name and date of the USGS map provided.

DER Foaa ~.9lOgl
I I

2AI-14



d. Agricidtural Use Plan or Dedicated Sltc Plan - If thc method of residuals use or disposal is by land

application;.attach as applicable, an up-ta~e Agricultuati Usc Plan or Dedicated Site Plan with the

application as required by Chapter 62~, F.A.C.

C. Capacity Analysis Rcport - Applications for modifications to existing &cilities and applications for permit

renewal shall include a capacity analysis report ifrequired by Rule 62~.405, F.A.C.
'

Results of Whole Effuent Biological Taricity Testing - For facilitics discharging to surface waters,

applications for modifications to existing &cilities and applications for permit renewal shall include thc

results ofMole effiuent biological toxicitytesting as required by Rules 62<20.450 and 62420.455, F.A.C.

Reuse Feasibility Study - In accordance with Section 403.064, Florida Statutes, ifthe wastewater treaunent

facility is located in an area that has been designated as a water resource caution area by the Water
Management District, a reuse feasibility study must be submitted with this application.

Binding Agrccmcnts and Documentation of Controis on Individual Users of Reclaimed 8'atcr - In
accordance with Rules 62-620.450 and 62420.455, F.A.C., for projects involving the discharge of
reclaimed water or effiuent onto property not owned or under thc direct control of the permiuee, the

application shall include a binding agreement, generally for the term of the useful life of any treatment,
reuse, or disposal facilities, to ensure adequate operation and mainteruince of facilities. For reuse projects
permitted under Part IIIof Chapter 62410, F.A.C., the permittee shall submit documentation of controls
on individual users of reclaimed water through detailed agrecmcnts or by local ordinances as set forth in
Rule 62E$ 10.491, F.A.C.

2. AdditionalApplication Requirements for Nesv Facilities and Modification to Existing FacilMes

Prcit'nunary Design Rcport - For all projects involving construction of ncw facilitics or modifications to

existing facilities, a preliminiiry design report must be submitted in support of this application pursuant to

Rule 62<20.450, F.A.C. The preliminazy design report must address each applicable section of
Rule 62~.715, F.A.C., and, for reuse and land application systems, Rule 62+$ 10.310, F.A.C., and for
residuals management facilitics, Rule 62440.880, F.A.C. The preiimitsary design report shall be signed
and sealed by the engineer of record.

Documentation ofCompliance withAntsdegradation Rcqturcments - Ifthe proposed project includes a new
discharge to surface waters or an expansion of an existing discharge to surfac= waters, attach documentation

supporting that the proposed ncw or expanded discharge meets the antidegradation requirements contained
in Rule 62M.242, F.A.C.

c Public Service Comnussion (PSC) Certificatio Number and Copy of Certificate or Order Number and
Copy of Order - In accordance with Rule 62-620.450, F.A.C., new domestic wastewater treatment plants
serving an area located in a county regulated by the PSC must obtain, before permit issuance, either a

certificate ofauthorization or an order of exemption. Auach a copy of thc certification number and a copy
of the certificate or the order number and a copy of the order.

Letter from the Management and Storage of Surface Waters (MSSW) Permitting Agency - To comply
with thc requirements of Rule 62410.465, F.A.C., if the project is to be permitted under part III of
Chapter 62<10, F.A.C., ifgolf course lakes are used for storage, and ifthese lakes also serve as part of
the stormwater management system, provide a concurrence letter from the Management and Storage of
Surface Waters (MSSW) pcrmiuing agency stating that the lakes have sufficient capacity for both
stormwater management and storage of reclaimed water.

DER rema 424%.9 IOc>

GTeaiea I I
2AI-15



c. Request for Approval ofMonitoring PLans for Discharge ofDomestic Wastewater to WelLantis - If the

discharge is to a wedands, attach to this application a completed DEP Form 62-1.205(11) in accordance

with Rule 62411.600, F.A.C.

f. Coneurnnt Applicationfor Ground Water Disposal by Utulerground Inj'ection - Ifthc discharge is ground
water disposal by underground injection, concurrent application using DEP Form 62-1.209(9) is required.

g. ApplicationforManitonng PLan Approval - Ifthe facilityis required to monitor groundwater in accordance

with Chapter 62-52? 600, F.A.C., a complete DEP Form 62-522.900(1), Application for Monitoring plan

Approval, ~ bc subauttcd with this application.

3. AdditionalApplication Requirements for Permit Renewals

a. Operation and Maintenance Per~'onnanee Report - An operation and maintenance performance report shall
bc submitted with the applicatic . pursuant to Rulc 62400.735, F.A.C.

b. Reclavncd Water or EffluentAnalysis Report - In accordance with Rule 62401.300, F.A.C., wastewater
treatment facilities with a permitted capacity of 100,000 gpd or grcatcr that discharge to ground waters via
reuse or land application systems shall complete and submit DEP Form 62<01.900(4), Reclaimed Water
or Effluen Analysis Report, with any application to renew a permit.

c. Tcchnical Evaluation ofNeed to Revise Local Pntnatment Limits - For all domestic wastewater facilities
with an approved pretreatment program, the applicant shall submit a copy of the latest program approval
letter with the application and a written technical evaluation of thc need to revise local limits in accordance

with Chapter 62425, F.A.C.

d. Resuits ofMeclianical Integrity Tests - For underground injection facilitics, attach the results ofmechanical

integrit tests as referenced in Rule 62-28.130, F.A.C.

SECTION 9. CERTIFICATIONS

As indicated, complete the appropriate certifications for new facilities, modifications to existing facilitics, and permit
renewals.

This application and all anachments shall be signed in accordance with Rule 62420.305, F.A.C. Also, this

anplication and all attachments shaH be signed and scaled by a professional engineer registered in Florida in
accordance with Rule 62420.310, F.A.C.

DE7 Fons 4M'.9 lao}
KeooLioo I I

2AI-16



The treatment operations showa in this table are, in general, arranged in the order in which they normally oc~
duriag wastewater and residuals traitment, reuse, or disposal. Enter the codes which most clearly define your plant

operations as requested on the application form in the sequence ia which they occur. Where parallel or alternate

operations are involved, list the codes one after thc other, but enclose all of them in slashes.

In most instances, each major operation is designated by a single letter. To allow more specific definition of
complex operations, one or two letters have bcca added to the basic codes showing variations in pr~ or
techniques. For example, thc basic code for filterinoperations is 'F . To show that it is a sand filter, aa S is

added to make the code FS . It is further defined to show an intermittent sand filte as 'FSI .

J
JS

S

SC

- Equalization.
- Surge Tank.
- Screens.

Comminutor (grinding of influent
wastewater stream).

M - Metering.
G - Grit chamber.
GA - Aerated grit chamber.
0 - Grease removal and skimming tanks not

incidental to settling tanks.
OA - Aerated tank (diffused air).
E - Pretreatment.
EA - By aeration.
EG - By chlorine gas.
EH - By hypochlorite.
EZ - By ozonation.
ET - By temperature control.
EO - By other.
C - Primary settling tanks and holding tanks.

R - Intermediate settling tanks (include
only ifused as part of other thaa additional
treatment proce was).

AS - Activated sludge treatment.
ASH - Conveatioaal (approximately 4 to 8 hours of

aeration with approximately 25 pe'rcent

sludge return).
ASA - High rate aeration (less than 4 hours

aeration).
AST - Tapered aeratioa (variable aeratioa

aloag leagth of tank).
ASS - Step aeratioa.
ASP - Plug fiow.

ASR - Completely mixed step aeration and sludge
rcturil,

ASG - Stage aeration including intermediate
settling.

ASC - Contact stabilization (provides aeration

period less than 2 hours in contact tank).
ASE - Extcaded aeration.
ASO - Pure oxygen used (80 percent+).
AP - Treatmeat by plain aeration.
APC - Coatact aeration (fixed media, i.e.,

contact plates or frames).
APP - Plain aeration (ao sludge return).
APO - Oxidation ditch.
F - Filters.
FC - Contact beds including dosing siphons.
FS - Sand filter.
FSI - Intermittent sand filters.
FSR - Rapid sand filters or other sand

straining including subsurface.
FO - Roughing filters.
FT - Trickling filters.
FTH - High rate trickling filtets.

'TL- Low rate trickliag filters.
K - Intermediate treatmeat (include only ifused

as part of other than additional treatment

processes).
KG - Coagulation.
KF - Flocculatioa.
N /'nal settling tanks.
P Q ~isinfcctioa.
PG - "By chlorin gas.



TABLE 1 - TREATMENT CODES (continued) 0
PH
PO
I
IR

IA
IO
L
LE
LS
LP
LH
LT
LO
LA
D
DN
DA

DD

DL
DC
DR
DH
DT
DM
DB
DG
DP
Q
B
H

T
TA
V
VC
VV
VP
VH

(aerobic

- By hypochlorite.
- By ozone.
- Application of reclaimed water to land.
- Irrigation of restricted access areas

(Part II). ~

- Irrigation of public access areas (Part lil).
Irrigation of edible food crops (Part III).

- Rapid-rate land application systems
(Part IV).
Absorption fields (Part V).

- Overland flow systems (Part Vl).
- Lagoons or ponds.
- Evaporation (no discharge) ~

- Seepage (no discharge).
- Settling.
- Holding or detention.
- Emergency storage only.
- Stabilization.
- Aeration provided.
- Residuals stabilization.
- Anaerobic.
- Mechamcal aeration provided (aerobic

digestion).
- Diffused aeration provided

digestion).
- Lime stabilization.
- Compostmg.
- Atr Drymg.
- Heat Drying.
- Heat Treatment.
- Thermophilic Aerobic Digestion.
- Beta Ray Irradiation.

Gamma Ray Irradiation.
- Pasteurization.
- Blending.
- Residuals drying beds.
- Residuals storage tanks (not second stage

digestion units).
Residuals thickener.
Air flotation.
Mechanical residuals dewatering.
Centrifuge.

- Rotary vacuum filte.
- Press.
- Heat treatment.

z
ZY

WH
WP
WS
WA
WB
WC
WD
WE
WEC
WED
WG
WF
WK
WI
WJ
WL
WM
WN
WNS
WNA-

WNC-

WX
WU
WR

X
XA
XD
XF
XI
XN
XR
XO

Residuals conditioning.
Elutriation.
Additional treatment.
Heavy metals removal.
Phosphorus removal.
Suspended solids removal.
Carbon absorption.
Breakpoint chlorination.
Chemical coagulation and sedimentation.
Distillation.
Electrical pr~.
Electrochemical.
Electrodialysis.
Evaporation.
Filtration.
Foaming.
Ion exchange.
Dissolved air floatation.
Lagoons-polishing only.
Microscreening.
Nitrogen removal.
Ammonia stripping.
Biological nitrification I stage.
Biological nitrification 2 stage.
Denitrification by anaerobic digestion and
suspended growth chamber.
Denitrification by anaerobic digestion and
packed columns.
Chemical oxidation.
Neutralization.
Reverse osmosis.
Solvent extraction.
Residuals disposal.
Applied to agricultural lands.
Distribution and Marketing.
Burned for fuel.
Incinerated.
Used for landfill.
Land reclamation.
Wet air oxidation.

0

0EF Fons ~.9 lac)
ElTeana I I

2AT-2



TABLE 2

ACTION DESCRY'TION CODES
o

Key word

NEW

ICT

General action descriptioa:
NCW fae111ty o ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ o ~ ~ ~ ~ ~ ~

Modifiicatioa (ao increase ia capacity or treatment)............................. MOD
Increase in capacity. ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ o INC
InCreaSC 1n treatment ICVClo~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ INT
Both increase in treatment level aad capacity......

Specific action description:
p'1ZGary o ~ ~ ~ ~ ~ o ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ PRI
Scco ndaryo ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ SEC
Advanced.........................................~.................~..........~................... TER

p0115hlng lagoon '
~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ os ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ PLA

phoSPhoruS rea1OVal. o ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ o ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ o PHO
Nitrogen removal. ~ o ~ ~ ~ \ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ NIT
Organic removal. ROR

D'sinfection. DIS
Residuals processing.. SLP
Residuals disposal. ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ SLD
OutfaQ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ o ~ ~ ~ ~ ~ ~ ~ ~ ~ o ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ OUT
Sanitary iaterceptiag sewer SIN
Sanitary collector sewer. CSE

mg station.Pump' IPU
Force Main. ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ o FUM
Infiltration correcnoa........................................................................... INI

2AT-3



TABLE 3

UNITS OF MEASUI&MENTBY SIC CODE industry)

SIC Codes(s) Code Units of Measuraneat

201; 2077

202; 5143

2033; 2034;
2037; 2038

2061

2062

2063

2077
(Sce SIC 201.)

2084

2085

2086

2091;2092

A-1-

A-2

A-3

B-1

C-1

D-1

E-1

E-2

E-3

F-1

F-2

F-3

G-1

Pound live weight killed (mcatpachng in
slaughter house or pachng house;
poultry processing)

Pound product (slaughtering and
readering; prying)
Pound raw material (readering in offsite
plant)

1,000 pound milk equivalent

Ton raw material

1,000 bu processed

Ton sugar cane pr~
Ton raw sugar proved
Toa beets sliced

Ton grapes pressed

1,000 gallons wine (table wine, for
process season only)

1,000 bu grain processed

1,000 staadard cases

Toa raw material

Meat products.

Dairy products.

Canned and preserved
fruits and vegetables.

Grain mill products.

Raw caac sugar.

Cane sugar refining.

Beet sugar.

Wines, brandy, and
brandy spirits.

Distilled liquor, exc=pt
brandy.

Bottled aad canned soft
drinks.

Scafoods.

22

2421

H-1

H-2

1,000 lb raw material

or 1,000 lb product

1,000 fbm

Textile mill produce.

Sawmills and planing
mills.



2435;2436

2491

2492

26

2812;2816;2819

2821;2823;
2824;2891;3079

2822

283

2841

2865;2869

2873;2874;2875

2879

2891
(Sec SIC 2821)

2911

3011;3021;
3031;3041;3069

3111

3211;3231

3241

327

3292

I-2

I-3

K-1

L-1

M-1

N-1

O-l

0-2

P-1

Q-1

R-1

S-l

U-1

V-1

V-2

V-3

V-4

V-5

1,000 ft on thrcc&ighths inch basis

1,000 ft'reated

1,000 ft on a three-fourths inch basis

To'n "product

Ton product

1,000 pound product

1,000 pound rubber produced

1,000 pound raw material

1,000 pound product

or 1,000 gallon product

1,000 pound product

1,000 ton produco

1,000 pound product

1,000 bbl crude or partially refined
feedstock (stream day)

1,000 pound raw material

1,000 pound green salted hides or
pickled shns

1,000 ton product

or 1,000 ft mirrored surface (for
mirrored glass only)

1,000 bbl produco

1,000 ton produc't

1,000 ton asbestos used

Veneer and plywood.

Wood prese~ing.

Particle board.

Paper and allied
products.

Inorganic chemicals.

Plastic materials and
synthetic industry.